
12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 11000306 - Windmill Tower PREPARED BY: DAS of 12Site Prep & Installation Instructions - Windmill Tower - Cover Page



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 21000306 - Windmill Tower PREPARED BY: DAS of 12Site Prep - Windmill Tower - Concrete Slab Dimensions

WINDMILL TOWER
OVERALL DIMENSIONS

A
2 

22'-10"

18'-0"

14'-4"



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 31000306 - Windmill Tower PREPARED BY: DAS of 12Site Prep - Windmill Tower - Concrete Slab Dimensions

CONCRETE
PLAN VIEW

A
3 

9'-6" 4'-3"

13'-9"

9'-6"

2'-9"

4'-0"

2'-9"

TUBE SLIDE FOOTERS
TO BE LOCATED AND POURED
DURING INSTALLATION

CONCRETE SLAB SECTION
ELEVATION

B
3 

CONCRETE FOOTER SECTION
ELEVATION

C
3 

1'-0"

1'-0"

Ø1'-0"

SURFACING

SLIDE SUPPORT

CONCRETE FOOTER
3,500 PSI CONCRETE

SUB-GRADE

BRICK OR STONE

B
1 

8” THK CONCRETE SLAB
3,500 PSI CONCRETE

C
1 

C
1 

SLITHER SLIDE FOOTER
TO BE LOCATED AND POURED

DURING INSTALLATION

SURFACING

PLAY STRUCTURE

1'-0"

8”

8” THICK CONCRETE SLAB
TYPICAL (VERIFY FOR LOCAL CONDITIONS)

MIN 3,500 PSI CONCRETE WITH
#4 (1/2”) REBAR GRID (16” OC)

DOUBLE MATS OF REBAR
CENTERED IN THE SLAB

-OR-
FIBER REINFORCED CONCRETE MIX

EQUIVILENT IN STRENGTH TO
MIN 3,500 PSI CONCRETE WITH
#4 (1/2”) REBAR GRID (16” OC)

DOUBLE MATS OF REBAR
CENTERED IN THE SLAB

SUB-GRADE



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 41000306 - Windmill Tower PREPARED BY: DAS of 12Site Prep - Windmill Tower - Concrete Slab Dimensions

COMPONENTS & USE ZONE
PLAN VIEW

A
4 

LADDER

HAY BALE
TRANSFER
PLATFORM

SLITHER SLIDE

TUBE SLIDE

TELESCOPE

USE ZONE

30'-5"

28'-6"

*SEE NEXT PAGE FOR 3D COMPONENT VIEWS

WINDMILL STRUCTURE

WINDMILL HEAD



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 51000306 - Windmill Tower PREPARED BY: DAS of 12Installation Instructions - Windmill Tower - Components

WINDMILL HEAD
ASSEMBLY

WINDMILL TOP
LOOSE COMPOSITE

TELESCOPE
PW P/N: ZZUN6327

COLOR: LIGHT GRAY

HAY BALE TRANSFER
PLATFORM HANDRAILS

HAY BALE
TRANSFER PLATFORM

WINDMILL
BOTTOM

WINDMILL
TOP

TUBE SLIDE PW P/N IN ORDER 
FROM TOP TO BOTTOM

COLOR: GRAYSTONE

ZZCH3006 ENTRANCE/EXIT

ZZUN3007 STRAIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZCH3006 ENTRANCE/EXIT

SLITHER SLIDE PW P/N IN ORDER 
FROM TOP TO BOTTOM

COLOR: GRAYSTONE

ZZCH3206 ENTRANCE/EXIT

ZZUN3208 RIGHT SECTION

ZZUN3208 RIGHT SECTION

ZZCH3206 ENTRANCE/EXIT

4’ STRAIGHT SUPPORT
PW P/N: ZZUN3029

COLOR: LIGHT GRAY

BENT SUPPORT
PW P/N: ZZUN3019
COLOR: LIGHT GRAY

HDPE PANELS
FOR SLITHER SLIDE

LADDER

WINDMILL HEAD BASE



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 61000306 - Windmill Tower PREPARED BY: DAS of 12Installation Instructions - Windmill Tower

Windmill Head Assembly Windmill Head Assembly

STEP 1 STEP 2

Windmill Head Assembly Windmill Head Assembly

STEP 3 STEP 4

USE THREAD LOCK ON ALL FASTENERS



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 71000306 - Windmill Tower PREPARED BY: DAS of 12Installation Instructions - Windmill Tower

Windmill Head Assembly Windmill Head Assembly

STEP 5 STEP 6

Windmill Head Assembly Windmill Head Assembly

STEP 7 STEP 8

USE THREAD LOCK ON ALL FASTENERS



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 81000306 - Windmill Tower PREPARED BY: DAS of 12Installation Instructions - Windmill Tower

Windmill Head Assembly

Assemble the Windmill Head Assembly to the Windmill Head Base using hardware kit #8-13 (1 place).

STEP 9

STEP 10

USE THREAD LOCK ON ALL FASTENERS

WINDMILL HEAD BASE

WINDMILL HEAD ASSEMBLY

BRONZE THRUST
WASHER (QTY 2)

WINDMILL
HEAD

ASSEMBLY

1/4” x 2-1/2” BOLT

FLAT WASHER

HARDWARE KIT #8-13

USE RED THREAD LOCK ON BOLT END



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 91000306 - Windmill Tower PREPARED BY: DAS of 12Installation Instructions - Windmill Tower

Locate and install the Windmill Bottom. Center the Windmill Bottom on the concrete slab. Note the 
orientation of the Hay Bale Transfer Platform opening, see above. Fasten to the concrete using hardware kit 

#8-01 (4 per post, 16 total).

Locate and place the Windmill Top on top of the Windmill Bottom. Note: The Telescope opening should be 
on the same side as the Hay Bale Transfer Platform opening see above. Fasten together using hardware kit 

#8-02 (8 places).

Install the Composite on the Windmill Top Deck. Space Composite 1/8” apart and fasten to the frame 
using hardware kit #8-03. Use 2 screws per steel support and spaced 1” from the edge.

Install the Windmill Head to the top of the Windmill Top. Fasten together using hardware kit #8-04 (4 places).

STEP 11 STEP 12

STEP 13 STEP 14

PLAN VIEW

1'-10 1/2"

2'-8"

HAY BALE
TRANSFER
PLATFORM
OPENING

SLITHER
SLIDE

OPENING

HAY BALE
TRANSFER
PLATFORM
OPENING

WINDMILL
BOTTOM

HARDWARE KIT #8-01
4 PER POST, 16 TOTAL

WINDMILL
BOTTOM

HARDWARE KIT #8-02
8 PLACES

WINDMILL BOTTOM

WINDMILL TOP

HARDWARE KIT #8-03
 -2 SCREWS PER
  STEEL SUPPORT
 -1” FROM EDGE

*HARDWARE KIT #8-03 DETAIL*

HARDWARE KIT #8-03

WINDMILL TOP

HARDWARE KIT #8-04
4 PLACES

WINDMILL
TOP

WINDMILL HEAD

TELESCOPE OPENING

9"

9"

9"



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 101000306 - Windmill Tower PREPARED BY: DAS of 12Installation Instructions - Windmill Tower

Locate and install the Ladder. Fasten the Ladder to the Windmill Bottom using hardware kit #8-05 
(2 places). Fasten the Ladder to the Windmill Top using hardware kit #8-05 (2 places) and #8-07 

(2 places). Then fasten the Ladder to the concrete using hardware kit #8-01 (2 places).

Locate and place the Hay Bale Transfer Platform next the the Windmill Bottom. Slide the Handrails over the Hay 
Bale Transfer frame. Adjust the position of the Hay Bale Transfer to line up the Handrails to the frame. Fasten the 
Handrails to the frame using hardware kit #8-08 (2 places). Fasten the Handrails to the Hay Bale Transfer frame 

using hardware kit #8-06 (2 places). Then fasten to the concrete using hardware kit #8-01 (4 places). 

Dig the footers for the Tube Slide Supports per dimensions above. Fasten the Slide Entrance Panel to the Windmill Top using hardware kit #8-09 (2 places) and hardware kit #8-02 (4 places). Install the rest of the slide 
per Playworld instructions. Hint: Bolt 3 sections together on the ground, then lift into place to assemble.

STEP 16 STEP 17

STEP 18 PLAN VIEW

3'-1"

5'-0"

3'-6 3/4"

1'-7 3/4"

4'-0"

7'-3 1/2"

BENT SUPPORT
PW P/N: ZZUN3019L

Ø1’-0” X 1-0”

4’ STRAIGHT SUPPORT
PW P/N: ZZUN3029

Ø1’-0” X 1-0”
SLIDE EXIT

Ø1’-0” X 1-0”

CORNER OF WINDMILL
BASE PLATE

FOOTER DIMENSIONS FROM
THIS CORNER OF WINDMILL
BASE PLATE

TUBE SLIDE PW P/N IN ORDER 
FROM TOP TO BOTTOM

COLOR: GRAYSTONE

ZZCH3006 ENTRANCE/EXIT

ZZUN3007 STRAIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZUN3009 RIGHT SECTION

ZZCH3006 ENTRANCE/EXIT

HARDWARE KIT #8-09
2 PLACES

HARDWARE KIT #8-02
4 PLACES

4’ STRAIGHT SUPPORT
PW P/N: ZZUN3029

COLOR: LIGHT GRAY

BENT SUPPORT
PW P/N: ZZUN3019

COLOR: LIGHT GRAY

WINDMILL TOP

WINDMILL BOTTOM

HARDWARE KIT #8-01
2 PLACES

HARDWARE KIT #8-05
2 PLACES

HARDWARE KIT #8-07
2 PLACES

HARDWARE KIT #8-01
4 PLACES

HARDWARE KIT #8-08
2 PLACES

HARDWARE KIT #8-06
2 PLACES

HAY BALE TRANSFER PLATFORM

WINDMILL BOTTOM

HARDWARE KIT #8-05
2 PLACES

HARDWARE KIT #8-05
2 PLACES

LADDER



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 111000306 - Windmill Tower PREPARED BY: DAS of 12Installation Instructions - Windmill Tower

Locate and install the HDPE Panels in the Slither Slide opening of 
the Windmill Bottom. Fasten to the frame using hardware kit #8-10 

(3 per Panel, 6 total).

Dig the footer for the Slither Slide Support per dimensions above. Fasten the Slide Entrance Panel to the HDPE Panels using hardware kit #8-11 
(2 places) and to the Windmill Bottom using hardware kit #8-02 (4 places). Install the rest of the slide per Playworld instructions.

Locate and install the Telescope (PW P/N: ZZUN6327). Fasten to the Windmill Top using hardware kit 
#8-12 (4 places).

STEP 19 STEP 20

STEP 21

THIS SPACE INTENTIONALLY LEFT BLANK.

PLAN VIEW

4'-2"

1'-5 1/2"

SLIDE EXIT
Ø1’-0” X 1-0”

CORNER OF WINDMILL
BASE PLATE

SLITHER SLIDE PW P/N IN ORDER 
FROM TOP TO BOTTOM

COLOR: GRAYSTONE

ZZCH3206 ENTRANCE/EXIT

ZZUN3208 RIGHT SECTION

ZZUN3208 RIGHT SECTION

ZZCH3206 ENTRANCE/EXIT

FOOTER DIMENSIONS FROM
THIS CORNER OF WINDMILL

BASE PLATE

HARDWARE KIT #8-02
4 PLACES

HARDWARE KIT #8-11
2 PLACES

HARDWARE KIT #8-12
4 PLACES

TELESCOPE
PW P/N: ZZUN6327
COLOR: LIGHT GRAY

HARDWARE KIT #8-10
3 PER PANEL, 6 TOTAL

HDPE PANELS

WINDMILL BOTTOM



12/01/2021
All images and concepts are Copyright © 2021, Cre8Play, LLC - All rights reserved. Drawings are not to scale unless otherwise specified.

PAGE: 121000306 - Windmill Tower PREPARED BY: DAS of 12Hardware - Windmill Tower

HARDWARE

HARDWARE KIT 8-01
5/8" X 4" TAPCON LDT CONCRETE FASTENER X22

HARDWARE KIT 8-02
3/8" X 3 3/4” BUTTON HEAD, PIN-IN, SS BOLT X14
3/8" FLAT WASHER, SS X28
3/8" SPLIT LOCK WASHER, SS X14
3/8” NYLOCK NUT, SS X14

HARDWARE KIT 8-03
#12-24 X 2” SELF DRILL FH SQUARE SCREW X50

HARDWARE KIT 8-04
1/4” X 3/4” BUTTON HEAD, PIN-IN, SS BOLT X4
1/4” FLAT WASHER, SS X4
1/4” SPLIT LOCK WASHER, SS X4

HARDWARE KIT 8-05
3/8" X 2 1/2” BUTTON HEAD, PIN-IN, SS BOLT X4
3/8" FLAT WASHER, SS X8
3/8" SPLIT LOCK WASHER, SS X4
3/8” NYLOCK NUT, SS X4

HARDWARE KIT 8-06
1/8” X 5/8” ALUMINUM RIVET X2

HARDWARE KIT 8-07
3/8" X 2 3/4” BUTTON HEAD, PIN-IN, SS BOLT X2
3/8" FLAT WASHER, SS X4
3/8" SPLIT LOCK WASHER, SS X2
3/8” NYLOCK NUT, SS X2

HARDWARE KIT 8-08
3/8" X 2” BUTTON HEAD, PIN-IN, SS BOLT X2
3/8" FLAT WASHER, SS X2
3/8" SPLIT LOCK WASHER, SS X2
3/8” BARREL NUT, SS X2

HARDWARE KIT 8-09
3/8" X 1 1/4” BUTTON HEAD, PIN-IN, SS BOLT X2
3/8" FLAT WASHER, SS X2
3/8" SPLIT LOCK WASHER, SS X2

HARDWARE KIT 8-10
3/8" X 3” BUTTON HEAD, PIN-IN, SS BOLT X6
3/8" FLAT WASHER, SS X12
3/8" SPLIT LOCK WASHER, SS X6
3/8” NYLOCK NUT, SS X6

HARDWARE KIT 8-11
3/8" X 1 3/4” BUTTON HEAD, PIN-IN, SS BOLT X2
3/8" FLAT WASHER, SS X2
3/8" SPLIT LOCK WASHER, SS X2

HARDWARE KIT 8-12
1/4” X 1” BUTTON HEAD, PIN-IN, SS BOLT X4
1/4” FLAT WASHER, SS X8
1/4” NYLOCK NUT, SS X4

HARDWARE KIT 8-13
1/4” X 2-1/2” BUTTON HEAD, PIN-IN, SS BOLT X1
1/4” FLAT WASHER, SS X1
1/4” X 5/8” X 1/16” BRONZE THRUST WASHER X2
LOCTITE, 1/2 OZ TUBE X1

HARDWARE KIT #8-01
CONCRETE ANCHOR DETAIL

HARDWARE KIT #8-02, 05, 07, 10
THROUGH BOLT APPLICATION

BH BOLT

FLAT
WASHER

FLAT
WASHER

LOCK
WASHER

NUT

TAPCON

*****IMPORTANT NOTES*****

USE THREAD LOCK ON ALL FASTENERS
CUT ANY AND ALL BOLT ENDS WITH MORE THAN 2 THREADS EXPOSED

PAINT ALL EXPOSED STEEL FROM CUTTING OR DRILLING

HARDWARE KIT #8-03
FLAT HEAD SCREW APPLICATION

FLAT HEAD SCREW

HARDWARE KIT #8-04, 09, 11
INSERT APPLICATION

FLAT WASHER

LOCK WASHER

BH BOLT

HARDWARE KIT #8-06
RIVET APPLICATION

RIVET

HARDWARE KIT #8-08
THROUGH BOLT APPLICATION

BH BOLT

LOCK
WASHER

BARREL
NUT

FLAT WASHER

HARDWARE KIT #8-12
TELESCOPE DETAIL

BH BOLT

NUT

FLAT WASHER


